




saralyn
Line



 

1-1 
 

 
  

CITY OF WOOSTER, OHIO 
 Appropriations Budget 
 For the year ended December 31, 2023 
 
 Prepared by Finance Department 
 
 CITY OFFICIALS 
  
 MAYOR 
 Robert F. Breneman 
 Fourth Term Expires 12-31-23 
  
 CITY COUNCIL 
 
  Mike Buytendyk    Craig Sanders 
  President     Term Expires 12-31-23 
  Third Term as President Expires 12-31-23 Third Term – At Large 
 
  Jon Ansel     Mark Cavin 
  Term Expires 12-31-23   Term Expires 12-31-23 
  Fifth Term on Council - Ward 3  Third Term – Ward 1 
         
  Jennifer Warden     Barb Knapic    
  Term Expires 12-31-25   Term Expires 12-31-25 
  Second Term – Ward 2   Second Term on Council– At Large 
  
  Bob Reynolds     Scott Myers 
[...]
opportunities and community beautification while enhancing the quality and safety of 
our city, to continue to make Wooster a place that we are proud to call home. 

Maintenance (Streets): 

2023 Objective: To continue our goal of improving the City’s infrastructure that 
includes streets and sidewalks by assessing the condition of the asset and forming a 
planned maintenance/repair work order. The methods used for Snow and Ice Control 
Operations will continue to improve with the increased usage of liquid de-icing and 
anti-icing products being applied to the roadways. 

Personnel: No changes anticipated in 2023. 

Operational Goals:  

Pavement Preventative Maintenance - Improving the conditions of our roadways will 
continue be on the forefront of our focus in 2023. Chip seal some of the unimproved 
streets that the existing pavement can be prolonged a least 5 years before they will 
be in need of resurfacing. Asphalt overlays on many alleys will continue in 2023, as 
well. The Preventative Maintenance Program on City streets will continue using 
methods of Chip Seal, Thin Coat Overlays and Mill/Fill. The lowest scored streets on 
the PCI rating will be addressed first. PPM will also continue working with the 
Engineering Division in coordinating projects and maintenance issues as they arise.  

Snow and Ice Control Operation - We’ll continue enhancing services through 
improved procedures for snow and ice control. Pre-wetting of the rock salt being 
applied to the roadways has been very effective. All of our main frontline trucks carry 
and apply liquid de-icing product. Using this method of treatment we anticipate a 30% 
reduction of salt on these trucks. Studies will continue to improve and plan for future 
developments on the northern part of the City on how to manage the efficiency of the 
Snow and Ice Control Operations in that area.  

Roadside Mowing and Vegetation Control - As part of our normal operations, two 
rounds being performed throughout the year. Highway mowing of the medians and 
shoulders will be maintained by a contactor at least six to eight times per year and 
PPM will mow the cloverleaf interchanges twice throughout the year. 

Maintenance (Storm Drainage): 

2023 Objective: Continue to provide leaf collection that is timely and efficient. Our 
annual inlet and pipe cleaning operations will be conducted as usual. Great effort will 
be made to repair/replace the storm sewer infrastructure like inlets and storm pipe 



 

 
 

1-23 
 

especially prior to contracted pavement improvements are started. Two citywide 
street sweepings – one in the spring and fall – along with many others downtown 
throughout the year.   

Personnel: No changes anticipated in 2023. 

Operational Goals: Minimize the amount of overtime needed to perform two cycles of 
leaf collection and other maintenance issues throughout the City. 

Traffic Control 

2023 Objective: Continue to replace traffic signage and deficient equipment 
throughout the City to meet current MUTCD Standards. To rebuild deficient 
intersections based on engineering assessments of intersections. Update our traffic 
detection system to better allow traffic patterns and to improve the flow of traffic. 

Personnel: No changes anticipated in 2023.  

Operational Goals: To focus on sign replacements tracked through the MasterMind 
software system. Maintaining detailed records of the changes to the in-field signage 
installation that is essential for PPM to properly maintain. Maximize our use of the 
new communication modems that have been installed and train to use them 
concurrently with our Tactics program. We will also be focusing on the efficiency of 
our department to be able to provide better service and maintenance in a timely 
manner. 

Parks & Urban Forestry 

 2023 Objective:  

Parks - Improve the overall aesthetics of each of our parks throughout the City. By 
focusing on preventative maintenance issues before they become immediate 
response type issues will drastically decrease the amount of call in 
complaints/concerns that come in each week. We will also focus attention to safety 
issues like installing more PIP around swings, slide, etc.  

Urban Forestry - With the implementation of our Tree Plotter software we are able to 
keep better records of inventory, work orders and citizen concerns moving forward. 
Shade tree will continue to use contractors for the larger removal and maintenance 
projects. In 2023, a concerted effort will be made to plant nearly 100 street trees in 
developments that were constructed in the 2000’s that now have many of the homes 
built. Additional staff will be needed in the future to assist in the ever increasing 
maintenance needs within the Parks, Urban Forestry and downtown events. It is also 
becoming increasingly costly and difficult to hire contractor to perform maintenance 
repairs. The position would be filled as a Maintenance Worker I. 



 

 
 

1-24 
 

Downtown - Flowers and planting beds along with our varied landscape features 
citywide will be managed by PPM and its contractors. 

Personnel: No changes anticipated in 2023. 

Operational Goals: Our goal is to improve the timeliness of our routine maintenance 
that our citizens will come to appreciate even more in our wonderful parks. We will 
continue to monitor and assess contractor work that is performed each year that best 
suites the overall aesthetics of the parks. Increase our tree planting program from 
150 trees to 200 trees. 

Garage 

2023 Objective: We will continue to look at new ways to meet the rising need of 
maintenance on the City’s fleet and equipment.  

Personnel: No additional staff changes is anticipated in 2023, but promotional 
change may be asked as a staff member continues to improve and becomes certified 
in multiple ASE principles.   

Operational Goals: We will continue to complete work orders in a timely manner and 
lessen outsourced work to vendors.  
 
 
Utilities 

                                                                               
Please allow this document to serve as the 2023 Wooster Water Utilities (WWU) 
Budget Narrative.  This document will cover goals and initiatives related to operational 
and capital budget requests for the service vision.  The Wooster Water Utilities consists 
of 34 individuals in three divisions to support the department's overall mission.  
 
Distribution, Collection and Meter (DCM) Division 
 
The Distribution, Collection, and Meter (DCM) division's work and service ensure 
proper service delivery to our customers. DCM division responsibilities include 
maintenance of over 300 miles of sanitary sewer and water mains, almost 4,000 
hydrants and water valves, 10,000 meters, and 3,500 sanitary manholes.  DCM assets 
also include a workforce of ten individuals, facilities, sanitary sewer cleaning and 
televising equipment, excavation equipment, fleet vehicles, and all equipment 
necessary for task completion. 
 
The service aspect of the department includes direct customer interaction ensuring 
customer delivery, including customer requests for service. DCM works close with 
Utility Billing to ensure timely service delivery, not limited to accurate meter reading, 
meter replacement, and service verification.  The 2023 budget request reflects the 



 

 
 

1-25 
 

commitment to outstanding customer service and limited utility service interruption. 
Only those items deemed necessary to provide this service are included in the budget.  
 
DCM budget includes the following capital requests.  

 Replacement of the large utility truck with tool box. The existing truck is past its 
useful life.  

 Replacement of a mower for utility right-of-way maintenance. An aging, small 
Steiner has been used for this, but has difficulty accessing the utility R/W’s. 
These R/W’s are not included in our City-wide mowing contracts. 
 

DCM (Distribution-Collections-Meters) Operation and Maintenance Budget include the 
following variations. 

 The most significant variation is the increase in anticipated supplies and 
materials costs for water meters and associated materials. We expect 
approximately 15% increase, or $30,000.  
 

Staffing Review: 
 The 2023 budget does not include any additional, full time personnel requests.  

 
Water Production Facility (WPF) 
 
Water Production Facility (WPF) infrastructure assets include two separate source 
water wellfields with nine wells, eight interceptor wells, and over four dozen 
groundwater monitoring wells. Additional water assets include a water treatment 
facility, nine finished water storage tanks, five water booster stations, a staff of twelve 
individuals, facilities, and necessary equipment for the facility's function. The current 
OEPA Class 3 water treatment facility process includes groundwater sources, 
coagulation, flocculation, iron removal, softening, sedimentation, VOC removal, 
recarbonation, filtration, disinfection, and solids handling. The facility has been in 
operation since 1998. 
 
The Water Production Facility treats and delivers over 1 billion gallons of drinking water 
to the customers annually. The average daily flow production in 2022 is approaching 
60% of the facility design capacity of 6.1 million gallons per day. Average daily flows 
periodically exceed 75% of the design flow. Improvements to treatment capacities are 
being evaluated, designed and planned over the next several years in order to meet 
residential and industrial demands currently and in the future. 
WPF 2023 Capital Budget Requests 

 WPF needs to replace the HVAC at the Buckeye Booster Station building in 
order to maintain an adequate environment for all of the pumps, equipment and 
electrical and control devices. This equipment reduces moisture and corrosion, 
and reduces heat build-up caused by the pumps and equipment. 

 The 2023 budget includes the annual maintenance capital for building systems 
and equipment including windows, doors, HVAC, and building aesthetics.  The 
annual reservation of funds is $40,000.  



 

 
 

1-26 
 

 The 2023 capital budget also includes a planned expansion of the WTP filter 
system. This was predicted and accounted for in the original WTP design in 
1998, and was anticipated to be needed 20 years from commission. We are 
currently almost 25 years from that date, and the City growth and water 
demand now validate the need for the $6.4 M filter expansion.   

 
WPF Operation and Maintenance Budget include the following variations. 

 2023 request is a little more than 30% over the expected close of 2022, or an 
additional $500,000. The 2023 budget request is in line with realistic operational 
costs. This increase and expenses are primarily due to increases in supplies 
and materials costs and utility costs. We expect chemicals to increase between 
40% and 200%, and gas and electric costs to increase approximately 40%.  The 
2023 budget is in line with trends and actual expenditures for business needs 
and what it takes financially to support this service portion of the WWU for the 
citizens.  
 

Staffing Review 
 The 2023 budget does not include an addition to the workforce.  

 
The 2023 budget request reflects the commitment to outstanding customer service and 
limited utility service interruption. Only those items deemed necessary to provide this 
service are included in the budget.   
 
Water Resource Recovery Facility (WRRF) 
 
Water Resource Recovery Facility (WRRF) assets include ten sanitary sewer lift 
stations, and a modern treatment facility with anaerobic digestion, including the co-
generation of methane gas and electrical energy for facility operation.  Additional 
assets include a staff of twelve individuals, facilities, and necessary equipment for the 
department's function.    The Ohio EPA Class 4 facility consists of a vertical loop reactor 
system, modifying the traditional oxidation ditch activated sludge process with a storm 
flow mode of operation.  The strategies include grit and grease removal, primary 
settling tanks, vertical loop reactor, final settling tanks, biological phosphorus removal, 
ultraviolet disinfection, post aeration, anaerobic digestion, and solids handling.  The 
facility plays a vital role in the local water cycle to eliminate pollutants in the wastewater 
before discharge to the Killbuck Creek to enter back into the natural water cycle.     
 
In 2021, the Water Resource Recovery Facility received, treated, and discharged 
almost 2 billion gallons of recovered water back into the natural water cycle. The 
average daily flow in 2022 are approaching 65% of the facility design capacity of 7.5 
million gallons per day, and loadings often exceed 75% of treatment capacity. The 
facility was designed with a peak high flow rate of 27 million gallons per day. However, 
specific design and loading criteria must be evaluated as growth, regulations, and 
treatment technologies change, as well industrial user flows and loadings.  
Improvements to treatment capacities are being evaluated, designed and planned over 
the next several years in order to meet residential and industrial demands currently 
and in the future. 



 

 
 

1-27 
 

 
WRRF has the following capital budget requests.   

 WRF has several equipment items including replacement of samplers, pumps, 
and mixers ranging from $25,000 to $40,000 each, and are part of the normal 
replacement and back-up equipment schedule.   

 The WRF capital infrastructure budget for 2023 contains several large projects 
to address major treatment components that are at or near the end of their 
useful life, including: 

o Headworks facilities improvements and replacements = $4.5M 
o VLR #1 & 2 Improvements = $1.8M 
o Digester and Feedstock Faculties improvements =  $4M 

 The capital infrastructure budget also includes some major lift station and 
sewer replacements for the Friendsville Road Area sewer ($1.5M) and 
Christmas Run Sewer ($500K). A $500K OPWC grant was obtained for the 
Friendsville Road Area Sewer project. 

 
WPF Operation and Maintenance Budget include the following variations. 
 
2023 request is a little more than 11% more than the expected close of 2022, or an 
additional $255K. The 2023 request are in line with realistic operational costs. The 
increases in expenditures are primarily due to increases in supplies and materials costs 
and utility costs. We expect chemicals to increase approximately 100%, and gas and 
electric costs to increase approximately 40%. The 2023 budget is in line with trends 
and actual expenditures for business needs and what it takes financially to support this 
service portion of the WWU for the citizens. 

 
Staffing Review 
The 2023 budget does not include an addition to the workforce. 

     
The 2023 budget request reflects the commitment to outstanding customer service and 
limited utility service interruption. Only those items deemed necessary to provide this 
service are included in the budget.   
 
Staffing 
 
At this time, based on the 2019 Staffing and Succession Plan, we are nearing the 
threshold for consideration based on growth. The staffing levels at the facilities are 
satisfactory with current succession plans in place. However, upon successful 
supervisor appointments, the Master Operator positions will be filled to continue to 
work on succession planning goals.  
 
Wooster Water Utilities 2023 Goals 
 
These goals serve as a reminder of the mission of the department not previously 
discussed.  Each year provides a renewed focus on stewardship. 
 



 

 
 

1-28 
 

 Complete safety and code improvements for the WRF digester system. 
 Complete design and construction on WRF Headworks Improvements. 
 Complete design and construction on WRF Disinfection Improvements. 
 Complete design and construction of Filter expansion and media replacement 

at WPF. 
 Continue to provide excellent customer service in response and resolve. 
 Continue to meet and exceed regulatory limits on all treated water. 